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Test Method

Five test specimens were prepared using mild steel plates
measuring 100 x 50 x 3mm which had been shot-blasted and solvent
de-greased. The mild steel plates were pre-heated at 320P€C for
10 minutes before being dipped in the Plascoat PPA 571 powder for
4 seconds. The test specimens were left to air-cool to room
temperature. On each test specimen two lines were cut 3" apart
and parallel to each other through the coating to the substrate.
Another cut, 90° to the first two and bi-secting them was then
made through the coating to the substrate so that & Ytab" Ppf the
coating could be lifted away from the substrate using a stanley
knife. This "tab" was then gripped between finger and thumb and
an attempt was made to separate the Plascoat PPA 571 coating from
the substrate. The level of adhesion was assessed as follows:

Xl = The adhesive bond to the substrate is stronger than
the tensile strength of the coating and the coating
can not be peeled off.

D2 The coating can be peeled off but pieces of the
coating are left adhering to the substrate.

A3 = The coating can be peeled off without damaging the
coating but still showing signs of adhesion (sellotape
level of adhesion). '

A= The coating shows no signs of adhesion at all.

Test Result

on all five test specimens the Plascoat PPA 571 coating gave an
A-1 level of adhesion to the substrate. :
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Test Method

Equipment used for tensile testing is a Davenport Tensometer
conforming to test apparatus outlined in BS 2782: Part 3: Methods

320 A K¢ 320 F: 1976, Sedtipn 5.

Test specimens identical to ISO/R 527 Type 2 test pieces were cut
from compression moulded sheet of Plascoat PPA 571. The
thickness of all test specimens within the gauge length of the
test pieces was 2 + 0.05mm. The thickness of each test specimen
was recorded with the aid of a digital micrometér accurate to +
0.00lmm. Test specimens were conditioned for (24 hours in a
temperature controlled room maintained at 23 + 2°cC.

Testing was carried out using the extemometer grips and a test
speed of 500mm/min. .

Test Result

The mean tensile strength of the five Plascoat FPPA 571 test
specimens was 12 Mpa.

The mean elongation at break of the five Plascoat PPA 571 test
specimens was 800%.
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Test Method

Equipment used to determine the tear strength of Plascoat PPA 571
is a Davenport Tensometer conforming to the '"constant rate of
grip separation" machine referred to in Section 4 of

ASTM Dj 1938-93. .

Five test specimens were cut from a compression moulded sheet of
Plascoat PPA 571 of 1 + 0.025mm thickness and conforming to
Fig 1. of ASTM D 1938-93.

The test specimens were conditioned for 24 hours ln a temperature
controlled room maintained at 23 + 2°cC.

Testing was carried out to the procedure outlined in Section 9
of ASTM| D 1938-93. A test speed of 250mm/min was used and
average tear strength was measured from the load/time charts

produced.

Test Result

The mean average tear strength of the five Plascoat PPA 571 test
specimens was 22 N/mm.



